SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line EPURIOUS INE_ABS PABS Line SPURIOUS, INE_ABS PASS
20 dem 20 dém =
n\ f
10 dem | \ 10 dém {
o0de li l 0 dém J
hl
-10 dém } -10 dBm —1
SPURIOUS_ LINE_ABS {( \‘I f I
20 dem f 20 dem f {‘
-30 dém £ 70 dBm
p LT ) \
e =N
0 dom —_— S AW - lsu Wit |
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i“'l‘s | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822, 22677 MHz -44.19 dBm -31.19 d& 544,000 MIz | 849-000 Mz 100.000 kHz 51669581 Tz 16.97 dBm -uml
523.000 MH2 | 694,000 MHz £0.000 kHz 823,35351 MHz ~22.66 dbm -9.66 db 849,000 MHz | 850000 MHz 50,000 kHz £49,00150 MHz -24.36 dBm -11.36 dB
£824.000 MHz 529,000 MHz 100,000 kHz 824,30220 MHz 19.40 dBm -10.60 dB 550.000 MHz B80.000 MHz 100000 kHz 5024476 Mz ~46.57 cbm 3357 db,
il Y = —
J1 £
pates S seimEes Date: 5.DEC.2017 13:17:17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
Pt f el A, ¥ b beggl S
0da { ‘1 dem
10 dem JI L[l 410 dem :
SPURIOUS_LINE_ABS f ‘ 'l
20 dem I" U F20 dem H
-30 dBm — A 7 -30 dBm S — —
f ~ [,
-40 dem - -40 dém -
| LS .
i .
-50 dams- -50 dem
— ]
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,04805 MHz -30,45 dem -17.45 de 844.000 MHZ FTENTRETT 100 000 kHz e T 5 45 cbm _mml
923.000 Mrz | 82+4.000 Mhz 50.000 kHz 823.99351 MHz -26.55 dam -15.55 do 849.000 MHz | 850000 MHz 50.000 kHz £49,00949 Wz -26.73 dm -15.73 de
824.000 MHz £29.000 MHz 100.000 kHz £28.43806 MHz 5.82 dBm -24.18 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -29.77 dbm -16.77 dB
T - —
i (] i 7

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number

: A116 of A176

Report Issued Date : Dec. 25, 2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIF:"‘IH PURIOUS INE_ABS PABS A ZDUB;'::P ﬂ S
10 dBm ! \ 10 dém i
ode (J ‘ 0 dem j \
-10 derm - \ -10 dBm |
SPURIOUS. LINE_ABS f H | |
-20 dem f Y -20 dem r}‘ \
-30 dBm -30 dBm
40 derm. / A / \ q dem ﬁ {‘H \-
50 dem L et WL oo hith ks’ el —
60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
£15.000 MHz 823,000 MHz 100,000 kHz 822.17283 MHz -45.04 dBm 2.04 d8 844.000 MHz 849.000 MHz 100.000 kHz 5665704 TITE 17.65 dBm -12WI
923.000 Mrz | 82+4.000 Mhz £0.000 kHz 823 99750 Mz ~23.46 dém -10.46 d8 849.000 MHz | 850,000 MHz 50.000 kHz £49,00250 MHz -24.15 dBm -11.15 dB
824.000 MHz £29.000 MHz 100.000 kHz 82434216 MHz 18.47 dEm ~11.53 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.59 dbm -34.58 dB
]—r Y = —
J1 £
pates S Date: §.DEC.2017 13:18:56
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF:"‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
s .\,Ww.mmm.mwv“ P e e e
0da f \ of dem
-10 dBm | T «fll] dBm:
SPURIOUS_LINE_~BS / H
20 dem f 20 dBm "
-30 dBm -30 dem .
L —— ] M"‘-\u\
40 dBm 40 dBm =
| ]
b
50 dem 50 dBm L
£ cam -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,90010 MHz 20,77 dem ~16.77 d& 544,000 MHZ 849,000 MHZ 100,000 kA2 e 432 dom _25W|
223.000 MHz £24.000 MHz 50.000 kHz 82399451 MHz -29.02 dbm -16.02 8 843.000 MHz 850.000 MHz 50,000 kHz 849,00649 MHz -28.69 dBm -15.69 dB
824.000 MHz £29.000 MHz 100.000 kHz 82779371 MHz 4.89 dBm -25.01 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -29.43 dbm ~16.48 dB
T - —
i (] i ™
Date:r 5. 13:10:32 Date 5

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A117 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
. ; ; S ABS Li sPURIOUS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 UB!!':i‘P S W
10 dem ]‘l 10 dém ; \
ods 0 dem i
+ -10 dem
' ]
LINE_ABS } ']‘ IJ |L
-20 dei
T " i
\\I f -3 dBm |
j \l/v rﬂ i‘ \l\ -40|dBm h 'f \\
.‘[’\ /J [ I\ A f'ﬂ'tn ] |50 A ” ! Mmoo
T w L rerers o 1 -
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangel | RBW | Freguenc | powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 820.19580 MHz -41.79 dém 6.79 d8 535,000 Mz | 849.000 Mz 100.000 kHz S04 1558 1Tz 19.42 dBm -mwl
523.000 MH2 | 694,000 MHz 160.000 khz 823,55051 MHz ~31.24 dbm -18.24 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00849 MHz -32.07 dBm -19.07 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,57443 MHz 19.54 dBm -10.46 dB 550.000 MHz B80.000 MHz 100000 kHz £E0.01435 Mz 46,56 cbm 3566 db,
- — _
i [ i ™
pates S Date: 5.DEC.2017 13
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
o et A e e o e SR NS
| \
|
-10 dBm | -1o dem
SPURIOUS_LINE_ABS \ l
-20 dém ’} i -20 dBm !
30 dem = _,.-J ‘" flsu dBm L‘"
E E -
‘_“—_,;—W"*-"*m h—m"‘“—«‘\-—\-ﬁ_‘.,
———— "
-40 dBm -40 dBm m.,l
50 dem s
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 822,98801 MHz -31.64 dem ~18.64 d& 539,000 MHz 38 a0 e 100 000 kHz e 581 dbm -erI
923.000 Mrz | 82+.000 Mz 100.000 k2 823.98551 MHz -26.26 dam -16.26 d8 849.000 MHz | 850000 MHz 100.000 kHz £49,02048 Wz -20.32 dBm -16.32 de
£24.000 MHz 534.000 MHz 100.000 kHz 629 85914 MHz 2.83 dBm -27.17 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -31.86 dBm -18.86 dB
- — _
i (] i 7
Date: 5 17 13:28:46 bate: 5 Laianin0

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number : A118 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n =
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. ; ; S ABS Li sPURIOUS_LINE_ABS PASS
20 UIBIF:"‘IH PURIOUS INE_ABS PA 3 20 UB!!':i‘P S W
10 dem \\ 10 dém /’ ]
ode f ]| 0 dem { \
-10 dBm - -10 dBm /
SPURIOUS_LINE_&BS / k {I L\‘
20 dem S 20 dem |
I [
E \ B
30 dam 7 an dem ]
it ﬂ [ | JI {
-40 dem _‘/ : I } -4o|dBm
| m— | [
50 dBm ﬂ B e e WAL 'J”Lm JAN N b rot! o
] = ot v o4 0 L Vwry i v e
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 820.16683 MHz -43.49 dém 0.49 d& 839.000 MHz ﬁ?ﬁ%ﬁdz 100.000 kHz a‘t_?ﬁg MAz 18.65 dBm -uﬁl
923.000 Mrz | 82+.000 Mz 160.000 khz 823,53451 MHz -30.58 dém -17.55 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00849 MHz -31.77 cBm -18.77 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,56444 MHz 18.44 dBm -11.56 dB 550.000 MHz B80.000 MHz 100000 kHz BED.00E00 Mz —48.01 chm 3501 b
- — _ S
i [ | N ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ode - 0 dBm= 2
i I \
-10 dem dBm
SPURIOUS_LINE_ABS \ \
-20 dem L_ -30 dBm d
-30 dem /J 0 dBm .
po——
| =] I S
40 dBm 40 dBm \“\_
-5Q.ef6m -50 dem
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -31.31 dem -16.31 06 539,000 MHz 849,000 MHZ 100 000 kHz e 185 dom -zaml
523.000 MH2 | 694,000 MHz 160.000 khz 823,58551 MHz ~29.73 dbm -16.73 d8 849,000 MHz | 850000 MHz 100,000 kHz 549,01449 MHz -29.55 dBm -16.55 dB
£24.000 MHz 534.000 MHz 100.000 kHz 620,49051 MHz 1.70 dBm -28.30 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -31.54 dBm -18.54 dB
- — _
i (] i 7

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number : A119 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum = || spe n
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep RefLevel 20.00 dém  Offset 14.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Gheck PABS | SPURIGHIECHEEKABS _
s . x ABS Li SPURIOUS. INE_ABS
20 uguﬂr‘m PURIOUS_| INE_ABS PA ZDUB;‘L.": A
\
0 A
10 dbm / L\ 10 dBm f \
o0de ‘ ] 0 dBm }
10 dBm | -10 dBm f
SPURIOUS_LINE_ABS \
-20 dBm -20 dBm
)
-30 dBm -30 dBm W
A
-40 dam 7 \ 40 doh L.
[ P “\-.-»- S
-50 dBm — E Y ===
o 50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -26.45 d&m 714.000 MHz 716.000 MHz 100.000 kHz 71577323 MHz 20.15 dBm -9.85 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99476 MHz -21.41 dBm 716.000 MHz 716,100 MHz 30.000 kHz 716,00095 MHz -21.07 dBm -5.07 dB
£99.000 MHz 701.000 MHz 100.000 kHz 699.28072 MHz 19.58 dém 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -26.34 dbm -13.34 db
Il j ( w

Date: 6. DEC 2017 15:13:31

Date: 6 DEC 2017 15:25:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Sy rum :%:‘ Sp n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS$_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm /" \ 10 dBmz -
CL- \ 0 dem+ \
-10 dBm ‘f } -10 naL |
SPURIOUS_LINE_ABS H \
20 dem _-Dl y 20 dijm
] e !
-30 dém / / -30 dem ‘h"‘“ -
A p .
40 dBm v 40 dBm
-50 dém 50 dem ™
B, s R
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||('Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -25.33 dém -12.33 d& L4000 MI | 716.000 Wz 100.000 kHz 7148813 T 11.95 dBm -18W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99555 MHz -25.82 dém -12.82 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 26 96 dBm 1306 de
599.000 MHz 701.000 MHz 100.000 kHz 699.34266 MHz 12.20 dém -17.80 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -26.28 dBm -13.28 dB
I J1 £

Date: 8.DEC.2017 151551

Date: 6.DEC.2017 152311

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number

Report Version : Rev. 01

1 A120 of A176
Report Issued Date : Dec. 25, 2017

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIE CHNEKABS PABS
. . x ABS Li SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
A f\
10 dBm ’ ’ 10 dBm T
| \
oda f } 0dem {
-10 dam T -10 dBm
SFURIOUS. LTNE ABS \ |
-20 dem ,\\ -20 dem )f
_ 1
-30 dBm f F\ 30 dBm ; ',P" i
-40 dem ~ — -40 deh—¥
E— \"H-\w \‘\.«‘
-50 dBm | S e dBm e
I e T .-._._‘__“—_'_‘—.-‘77
+60 dam -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -26.42 dém -13.42 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?EE MAz 19.23 dBm -mml
698.900 MHz 599.000 MHz 30.000 kHz 698.99326 MHz -20.54 dBm -7.54 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00215 MHz 21.92 dBm 8028
£99.000 MHz 701,000 MHz 100.000 kHz 699.24476 MHz 18.87 dém -11.13 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716, 10445 MHz 2745 dBm Ti4.45 0B
Y
)i | [ i 1 ™

Date: 6. DEC 2017 15:14:41

Date: 6 DEC 2017 15:26:38

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGliNEKARS_ PAES
| 3 3 AES Line SPURIOUS _LINE_ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘F S
10 dBm 7 &, 10 dBm: e
0 B | \ 0 dem \
[ || l
-10 dem - | -10 dgy
SPURIOUS_LINE_ABS ‘ 'L \
-20 dem - -20 dgm
-30 dem — v 30 dem Y -
e s
-40 dBm = -40 dBm 5
T |
-50 dém . 50 dem —
et [
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698.98066 MHz -24.74 dBm -11.74 d8 714.000 MHz 716,000 MHz 100.000 kHz 715,38362 MHz 10.93 dBm -19.07 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99486 MHz -26.66 dBm -13.66 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00165 MHe 27 61 dBm 1461 db
599.000 MHz 701.000 MHz 100.000 kHz 699.47053 MHz 10.09 dém -19.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.50 dBm -12.90 dB
T
I J1 L i

Date: 8.DEC.2017 15:17.01

Date: 6.DEC.2017 15:24:20

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A121 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_|ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dBm [f\ 10 dBm {Ji \
ode l\ 0dem J
-10 dém -10 dem
SFURIOUS. LTNE ABS \ /
-20 dem -20 dem
-30 dBm ¥ \. - -2 dBm J\,
1 [\ A
-40 dm — Wﬂ [l 40 cem ‘{“\ -
L~ oo et ¥ |
-50 dBm ~ = 50 dem =
_’_,/'—' “"‘—»—._“__.ﬁ‘___ n
+60 dam -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.52 dém -12.52 d& 213.000 MAZ E%ﬁﬁmz 100,000 kHz “—?ﬁ T 20.11 dBm _gwl
698.900 MHz 599.000 MHz 30.000 kHz 698.99955 MHz -20.20 dém -7.20 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00085 MHz ~20.64 dBm 764 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.24426 MHz 19.00 dém -10.10 dB 716.100 MHz 725,000 MH2 100.000 kHz 716 11334 MHz 26,45 dBm i545 B
Y
)i | [ i 1 ™

Date: 5. DEC 2017 14:168:36

Date: 6 DEC 2017 14:28:14

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum ¥ 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 d“:.
o WA 'WW‘MWM
0ds f N -
-10 dBm } \ 10 dem !l
SPURIOUS_LINE_~BS / ]
20 dem J 20 dim L
-30 dBm — 2 -30 dem
p— i T
-40 dBm = / -40 dBm oy
_/»-M \\“-.
-50 dam -50 dem
e 7--7.\"‘*—«..,
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -28.21 dBm -15.21 08 715.000 Mz | 716,000 MMz 100.000 KAz e 5.5 dbm -aml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99765 MHz -27.87 dém -14.87 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00275 MHz 39.43 dBm 16 43 dB
599.000 MHz 702.000 MHz 100.000 kHz 700,27223 MHz 7.75 dBm -22.25 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -25.36 dBm -16.36 dB
.
I J1 L i

Date: 8.DEC.2017 14:20:54

Date: 6.DEC.2017 14:30:33

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A122 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, INE_|ABS PASS
20 dIBIﬂr‘IH PURIOUS INE_ABS PABS ZDUBIL\?P e S
i’.\ [
10 dBm { \ 10 dBm ] |
|
ode | ! 0 dBm T |
-10 d&m | -10 dBm J
SPURIOUS INE_ABS \ f
-20 dem 20 dBm
A
-30 dem /' ﬂ pq: dBm
-40 dem W [ﬁ' ||| £+0 dem ﬂ\.-"”
] A \\AJ.M \J o
-50 dem T -50 dem: —_
=] R S
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -26.24 dBm -13.24 d& L5000 MI | 716.040 Mz 100.000 kHz 71e75874 Wz 19.08 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -21.07 dBm -8.07 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00055 MHe 25 14 dom 014 b
599.000 MHz 702.000 MHz 100.000 kHz 699.23526 MHz 19.02 dém -10.98 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.62 dBm -13.62 dB
T
)i | [ i 1 ™

Date: 6 DEC 2017 14:19:45

Date: 6 DEC 2017 14:29:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBém
rwwww A \
ode | ! dem
| \ \
-10 d8m | 1 [l-10 dem :
SPURIOUS_LINE_ABS |r k
-20 dem / -20 dBm
| = | »
30 dem —— ¥ 30 dem y |
e e
40 dem — -40 dem =
el I
-50 dém 50 dem e
g —
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -27.75 dBm -14.75 08 S L 000 MHE | 716 PtD Wi 100.000 KAz  ERTEEra =50 cbm _ZZWI
698.900 MHz 599.000 MHz 30.000 kHz 698.99935 MHz -28.88 dBm -15.88 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00225 MHz 59.16 dBm -16.16 dB
599.000 MHz 702.000 MHz 100.000 kHz 701,23427 MHz 7.33 dBm -22.67 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,30005 MHz -28.55 dBm -15.55 dB

i ;

Date: 8.DEC.2017 142203

i

Date: 6.0EC.2017 14:31:42

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A123 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 uguﬂr‘m PURIOUS_| INE_ABS PABS ’\ ZDUB;‘L.": (_\I 8
10 dBm i’ I‘ 10 dBm fl ‘
ode ] 0dem { \L
10 dem J l‘ -10 dem —1
SPURIOUS_LINE_ARS r l\ rr' H
-20 deém j . -20 dBm lh
-30 dBm -39 dBm
i | I
) A it AN
40 dem % j{L 1 0jdpm \HMMMM X.
. |
50 dbm b o] i macuf™ j | w«\"*’} i ——
B 1 — o 50 dBn
g RN |
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -28.96 d&m 5.00 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.68282 MHz 20.12 dém -5.88 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.99955 MHz -24.24 dBm -11.24 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00315 MHz -24.97 dBm ~11.97 dB
£99.000 MHz 704.000 MHz 100.000 kHz £99.36214 MHz 19.79 dém -10.21 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.13 dBm -15.13 dB
Y
il [| i il [ ™)

Date: 5. DEC 2017 14:36:15

Date: 6 DEC 2017 14:45:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
e Aoy i i
0da f \ dem -
-10 dBm J 10 dem |
SPURIOUS_LINE_ABS J I\ \
20 dem [{ [lczo com H\
-30 dBm - -30 dem
i V s s —
-40 dBm 7 -40 dBm ey
u
.
-50 dam — -50 dem
- ]

-0 dem 50 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit

£90.000 MAz | 698,900 MHz 100,000 KAz 698.60555 MRz -20.01 dém -16.01 d& 711,000 MRz | 716.000 MRz 100,000 kFz et e 639 com _Zaml

£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -30.27 dém -17.27 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00524 MHz 3162 dBm a6 de

599.000 MHz 704.000 MHz 100.000 kHz 703,09341 MHz 5.60 dem -24.40 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.40 dBm -17.40 db

.
I J1 L i

Date: 8.DEC.2017 14:38:35

Date: 6.0EC.2017 144814

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A124 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum =] sp n 7
Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P \ 5
10 dem J{A\ 10 dém ['f ‘
o0de " ‘ 0.dBm 1
| [l
-10 dBm — -10 dBm —
SPURIGUS. LINE_ABS ! \ F
20 dem J Y 20 dem
| %
30de -3q dB |
i 1 AN - | §
-40 dam L - f fio|dam f /
Y \,Mw“ L A }/ [ w/ LH«\ v
50 dBm e P, e 50 hp e _
I T
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,89555 MHz -30.20 dém 7.20 d& 711.000 MHz 716.000 MAz 100.000 kHz 715.69281 Mhz 19.09 dBm -10.92 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -25.05 dém -12.05 dB 716,000 MH= 716,100 MH2 20,000 kHz 71600045 MH= 55 44 dBrm 1244 dB
£59.000 MHz 704.000 MHz 100.000 kHz 58935714 MHz 18.43 ddm “i1.57de 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.86 dBm -17.86 dB
.
i | [ | il (| ™)
Dete: 6.0EC.2017 14:37:26 Date: 6. DEC.2017 14.47:04
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum (|| See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20:‘5;_‘['"“ S
10 dem 10 dBm:
N\HW..WWVMW&\ Drfwwv“‘ A S TR S
odB I, T dem I‘I
|
-10 dem { ) Jm dBm -
SPURIOUS_LINE_ABS | L | |
20 dem H’ 20 dBm IM
-30 dBm -+ -30 dem =
/_,_r— w q‘— %“"‘“‘““'--m.‘u_
40 dem -40 dBrm =
// T
-50 dem = -50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 704.0 mHz || Start 71L.0 Mhz 3003 pis Stop 725.0 Mnz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -29.37 dém -16.37 dé 711.000 MHz 716.000 MAz 100.000 kHz 711.99650 Mhz .11 dBm -24.89 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99635 MHz -30.96 dém -17.96 dB 716,000 MH= 716,100 MH2 20,000 kHz 71601603 MH= 31,02 dBrm 15.92 db
599.000 MHz 704.000 MHz 100.000 kHz 703.59291 MHz 5.30 dem ~24.70 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -30.32 dBm -17.32 dB
.
Il N T w
Date: 8.DEC.2017 14:39.45 Date: 6.0EC.2017 14.49:23

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A125 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm

Offset 14.00 dB Mode Auto Sweep

Sp n

Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':;P S [\
10 dBm ]“ 10 dBm { \
ode } i 0 dem / l
-10 d&m l' -10 dBm
oo i a
-20 dem R 20 dBm [' L
-30 dém J ‘\\ f', -3(|dBm i
A | A
-40 dem 1 LA - LB'“ J"E A
AT ] B N DU iy
r A Wi, L N I Al W [RE
50 dom I o K 50 SR ; e .
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -37.63 dém 706.000 MHz 716,000 MHz 100.000 kHz 71530560 MHz 19.72 dBm -10.28 d&
596900 MHz £99.000 MHz 30.000 kiz 698,35735 MHz ~36.54 dbm 716,000 MHz 716.100 MHz 30,000 kHz 71600035 MHz -37.94 dBm -24.94 dB
599.000 MHz 709.000 MHz 100.000 kHz 699 59441 MHz 20.01 dBm 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -37.54 dBm -24.94 dB
1 (| )

)i J (|

Date: 6 DEC 2017 14:53:45

Date: 6 DEC 2017 15:03:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 8.DEC.2017 14:56:04

Spectrum = Spe n
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ode TSN VD NIy A e ey e (Y, P! SUPURY Sy
-10 dem \ -1p dBm i
SPURIOUS_LINE_ABS \ L
-20 dem / (Il 50 cem
! l
-30 dem “30 dem
,./"/WM——JH
-40 dm ~40 dBm H [
|~
-50 g E y
0 50 dBm —
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698.87777 MHz -31,58 dém -18.59 dB 706.000 MHz 716,000 MHz 100.000 kHz 71082018 MHz 3.26 dBm -26.74 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.97488 MHz -34.39 dBm -21.39 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00344 MHe 36.73 dom 2373 b
599.000 MHz 709.000 MHz 100.000 kHz 706,20779 MHz 3.29 dBm -26.71 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -33.82 dBm -20.82 dB
1 (| )

Date: 6.DEC.2017 15.05.45

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number

1 A126 of A176

Report Issued Date : Dec. 25, 2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S h
|
10 dem \ 10 dém { \
ode f l 0 dem {[ ‘k
-10 d&m 1 -10 dBm 7
SFURIGUS . INE_ABS IJ L f \
20 dem f \ 20 dem )J w
-30 dBm '# ‘.l f -3gdem ]
, N ! H{ iy ! R
40 dem 4‘/’ o |‘ ‘ IBm ik ¥
— bt | ) Iy i, ey S
50 dem T R [T Sp i o dem— Vs fll S
L_‘/ w sl Y “_-_"\‘.‘,_ S —
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 709.0 MHz J||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698.88566 MHz -38.37 dém 5.57 d8 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 16.60 dBm -11.31 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99456 MHz -37.01 dém -24.01 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00584 MHz 36.05 B 53,05 dB
£99.000 MHz 709,000 MHz 100,000 kHz £09,50441 MHz 18.83 dBm -11.17 d& 716,100 MHz 725000 MHz 166 D00 kHz 216.12223 Wiz 38.57 dBm o 57 B
.
i | L N [ ™
Date: .DEC.2017 14:54:55 Date: 6 DEC 2017 15:04:35
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ode o PN U
\
-10 dBm | -1p dem i
SPURIOUS_LINE_ABS ‘
20 dem i H | [f -2 dem
' \
L
-30 dBm L 30 dom
)7/,_,.—,4—"1‘ ja]"'““‘““*«u
40 dBm 40 dBm
el [~
-50 dam); -50 dem
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 Mz | 698,900 MMz 100,000 kiz 698,88666 Mnz ~31,25 dém -16.05 d& 706.000 Mz | 716,000 MMz 100,000 Kiz TR ERERr 2.02 cBm _27m|
£58.500 MHz £93.000 MHz 30.000 kHz £98,96708 MHz -35.26 dém -22.26 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00295 MHz 37.08 B 2408 dB
599.000 MHz 709.000 MHz 100.000 kHz 70635764 MHz 2.19 dBm -27.81 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -33.97 dbm -20.57 dB
.
I X i -

Date: 8.DEC.2017 145714

Date: 6.DEC.2017 15.06:54

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : V5PA920-LTE

Page Number 1 A127 of A176
Report Issued Date : Dec. 25, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
oo
Spectrum || spectrum v
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit ¢heck pabs Limit ¢heck
20 dbie—fRURIOLS | INE ARS BAKS 20 dhipe—$PURIOUS | INE ABS p
10 dem n 10 dém H
0de H\ 0 dBm “
-10 dem — ; ‘l -10 dBm — ’ l
-20 dBm ; 1| -20 dBm , ‘
SRURIGUS_LINE_ABS )t \ H 1 | SPURIOUS_LINE ABS 1
-40 dBm ! -40 dem —
M S NS S
-50 dBm J 1t 50 dBm. i T
I M
60 dem — I 50 dBm‘ U S it
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77494605 MHz -52.20 dBém -23.20 de 763.000 MHz 775.000 MHz 6.250 kHz 760.88711 MHzZ -63.74 dBm -28.74 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.21264 MHz -44.30 dBm -31.30 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,69995 MHz -53.32 dBm -40.32 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97557 MHz -49.86 dBm -36.86 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.96838 MHz -58.32 dBm -45.32 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 19,35 dém ~10.65 dB 776.000 MHz 788.000 MHz 100.000 kHz 78668731 MHz 19.31 dBm -10.69 dB
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9.000 GHz 13.000 GHz 1.000 MHz 11.19648 GHz -32.94 dBm -19.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.19098 GHz -33.17 dBm -20.17 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.30434 GHz -32.12 dBm -19.12 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28734 GHz -31,76 dBm -18.76 dB
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Ref Level 0.00 dBm  Offset 14,50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 14,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit -‘thr'rk (33
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945.54953 MHz -34.21 dBm -21.21 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -34.15 dBm -21.15 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76633 GHz -36.33 dBm -23.33 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -36.36 dBm -23.36 dB
1.020 GHz 3,000 GHz 1.000 MHz 2.61043 GHz -34,98 dBm -21,98 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.68996 GHz -34.76 dBm -21.76 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91292 GHz -31.88 dBm -18.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96642 GHz -32.01 dBm -19.01 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.21147 GHz -33.07 dBm -20.07 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.18948 GHz -33.04 dBm -20.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.33334 GHz -32.04 dBm -19.04 db 13.000 GHz 19,500 GHz 1.000 MHz 18.30984 GHz -31.93 dBm -18.93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0804B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -34.32 dBm -21.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 852.39130 MHz -34.32 dBm -21.32 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77892 GHz -36.74 dBm -23.74 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.71973 GHz -36.61 dBm -23.61 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,79001 GHz -35,06 dBm -22,06 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.73171 GHz -34,87 dBm -21.87 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92342 GHz -31.84 dBm -18.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -32,02 dBm -18.02 db
9.000 GHz 13.000 GHz 1.000 MHz 11.21997 GHz -32,99 dBm -19.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.21047 GHz -33.00 dBm -20.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.20084 GHz -31.99 dBm -18.99 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.29634 GHz -21.66 dBm -18.66 dg
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LTE Band

2/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 847.54373 MHz -34.18 dBm -21.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 864.99500 MHz -34.14 dBm -21.14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71637 GHz -36.46 dBm -23.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78606 GHz -36.57 dBm -23.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.64102 GHz -35,11 dBm -22,11 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.71947 GHz -35,14 dBm -22,14 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82992 GHz -32.01 dBm -19.01 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91542 GHz -32,04 dBm -19.04 db
9,000 GHz 13,000 GHz 1.000 MHz 11.21947 GHz -32,99 dBm -19,99 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.19998 GHz -32,93 dBm -19.93 dB
13,000 GHz 18.500 GHz 1.000 MHz 18.30384 GHz -31.98 dBm -18.98 dB 13.000 GHz 18,500 GHz 1.000 MHz 18.30334 GHz -31.84 dBm -18.84 db
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